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2 1 4 FR(Customer): R ) 2 A B )

®F ﬂﬁﬁl:(Address): iy SN b 56 I o Ak i g

R 4R S (Test  No.): JC2021-168

P i 2 FR(Sample Name): [ 4K

R M35 H (Test Project): BB ES  RE

IKCHEE H 3 (Receive Date): 2021 4 03 J1 08 |

R0 F& B (Test Cycle): 2021 41 03 J 08 11~2021 4 03 3 11 [

He#E(Approver): o2 m\
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entrusted inspection is only responsible for the incoming sample; The test report is invalid without the special seal of the company
and the signature of the approver; The test report shall not be partially reproduced without the written approval of the company: If
there is any objection to the test report, it shall be submitted to the company within 15 days after receiving the report.
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Test report

1. 474413055 (Tensile test)

PR 7 ¥ (Test Standard): GB/T 228.1-2010
¥ 5 M HE (Evaluate Standard): GB/T 3098.1-2010 7 8.8 2%

B 5 A Rm RpO. 2 A
Material Description T.S YD EL
(mm) Mpa Mpa %
42Cr P36 848 723 21.5
PRl ERA (Req. , ) =830 =660 =12
2512 (Conclusion) k% (Qualified)

2 i i 1056 (Hardness test)

W3R 5 (Test Standard): GB/T 230.1-2018
ﬁ]%ﬁfﬁ(lﬂvaluate Standard): GB/T 3098.1-2010 F 8.8 2%
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MEAR It [
Material Description .
(HRC)
(mm)
42Cr P36 20+ 2bs 28
PR ERA (Req. , ) 23-34
2518 (Conclusion) HF% (Qualified)
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